Industrial sewing machine
T EREAK

Exploded drawing & Instruction manuanl
ZEHPHRE & ERARAS

BM-1528

EX_E M EEERNFE
Cylinder Top And Poltom FeedZigzag
Sewing Machiie

BM-1528S

b NE SRR AT L (N
Cylinder Top And Bottom FeedZigzag
Sewing'Machine(SMALL DIAMETER)

BEYOUNG®



[ Notes for using this parts manual]

1. This manual was prepared based on information available in March 2018
2. Parts are subject to changes in design without prior noticfication
3. Parts supplied as complete assembly are circle by a dotted line

Index B %
[ Exploded drawing] Z4 AR [E

A. Machine body(A#25M8) 1~2
B. Upper, vertical shaft & thread take-up mechanism( | ™ - S8 - B RE48) 3~4
C. Rocking needle, lower & hook <haft mechanis: (€&t |78 - #£ 8 #48) 5~6
D. Stitches patten adjustment mechanism(# B8 &+ &) 7~8
E. Lower feed mechanism( | =t - : 7~8
F. Presser foot mechanism(¥a ###8)---- > 9~10
H. Multi-stitch mechanism(ZL EetiiE) - - 9~10
G. Upper feed mechanisim(_ [ 27 #18) 11~12
J. Lubrication mechanism(fitdsgis) 13~14

K. Accessory(Ffi)-- 13~14



A.Machine body/Z<B25MNgR




A.Machine body/Z<EE5H¥§

NO. P/N DESCRIPTION QTY | [NO. P/N DESCRIPTION QY
1 Y43-D8X6 iscrew 11/64-40x5 3 24 1312A-24 istand (hook) 1
2 1530A-2 1312 front plate 1 25 LT-M6X12 iscrew M6x1.0x12 3
3§ 1530A-3 larm thread guide (left) 1 | |261 1530826 iM9Ntthread guide 1

(upper base)
4 P11. 8X5 rubber cap (D=11) 2 27 1530A-27 ithread take-up cover 1
5 P10. 8X4 rubber cap (D=10) 1 28 #19 3 holes thread guide 1
6 P15.8X6 irubber cap (D=14.5) 2 29 i 1530A-29 ibedleg 3
7 P8. 8X5 rubber cap (D=8) 2 30 P24X7 rubber cap 1
8 Y43-D7X7  iscrew 11/64-40x7 8 31{ 2530A-31 i2312front plate 1
9 Y43-DOX6 :iscrew 11/64-40x7 1 32 2530A-32 2312 rear plate i

10 Y43-D7X9 iscrew 11/64-40x7 8 33 2530A-33 12312 oil pad (rear plate) 1
11! 1530A-11 :top cover 1 341 2312A-34 2312 needie plate 1
12 1530A-12 ithread guide (top cover) 1 35 { Y3144-D5X6 iscrew 1/8-44x6 2
13 1530A-13 ioil window 1 36 1312A-36 iupper plate (hook Eyiinder 1
14 0R20X2.5 O ring (OR-20x2.5) 1 37 1312A-37 :froﬁ{ plate (hook C\,flli'nder)

15: 1530A-15 :1312 rear plate 1 387 1321A-38 :post (front plate)

161 1530A-16 (1312 oil pad (rear plate) | 1 | |[39: 45C-1-19  screw SM1/8-40 1
17 P18.5 rubber cap (top cover) 1 40 : 42A-2 pln - 1
181 42A-12  iscrew 9/64-40x7 11| [41% 244860 ispring 1
191 1312A-19 iright needle side plate | 1 | |42F Y23 -D4X3 ‘ccrew SM3/32x56 (L=3)

20 1321A-20 ineedle plate ~  : 1 | |43 1312/-43 . oil pan 1
21 Y35-D7X7  iscrew 9/64-40x7 I | 1 1126A ;:11 oil window (oil pan) 1
22 gagy  1owerthread guith 1 | |45i LT-M8X16 3

(upper base)
23 1312A-23 istand (necdl e plate 1




B.Upper, Vertical shaft & Thread take-up mechanism/ L& « B - Hk4gidkis




B.Upper, Vertical shaft & Thread take-up mechanism/ bt - S8 - BhiRigiE

NO. P/N DESCRIPTION QTY | [NO. P/N DESCRIPTION QTY
1 1530B-1 iscrew 11/64-40x35 1 | |23} 1530823 (YPPErge 1
(rocking needle)
2 1530B-2 washer 1 24 ¢ Y43-SDOX4 :iscrew 11/63x40x4 2
3 1530B-3 needle bar connector 1 1 25 Y63-SDOX6 iscrew 1/4-40x6 10
4 1530B-4 needle bar connector 2 1 26 #116 gear (upper shaft) 1
| jgmpe  |PSVewerennecier @ | |27 526 iC shape collar 1
assembly
6 Y43-D8X6 iscrew 11/64-40x6 3 28 #129 sliding ingot 1
7 1530B-7 anti-thread screw 1 29 1530B-29 ieccentric wheel 1
8 1530B-8 rod (needle bar) 1 30 1530B-30 :ieccentric wheel assembly i (1)
9 08X12X08 :ineedle bearing 2 31¢ Y59-DOX7  iscrew 15/64-28x7 1
10! 1530B-10 :crank (thread take-up) 1 32 #133 right bush (Upper shaft) & 1 |
11 : 1530B-11 :rod (thread take-up) 1 | [33: 1530B-33 pully y i1
12 1530B-12 ishaft (thread take-up) 1 34 ¢ Y59-DOX15 iscrew 15/64-28x15 2
131 1530B-13 :bar (thread take-up) 1 35 #136  iscrew 11/32-28x5 1
14 i 1530B-14 :thread take-upassembly : (1) | |36 1530B-36 ifeed fork 1
15 Y59-DOX15 :screw 15/64-28x15 1 | |37 " #117  Upper gear (vertical shaft) | 1
161 15308-16 ;2uidingingot 1 | [38 Y59-D0X7 iscrew 15/64-28x5 2
(rod of needle bar)
17 1530B-17 icrank (needle bar) 1 39 1119 unper bush (vertical shaft)i 1
18 #105 screw 9/32-28x10 A | |40 1536°-40 . vertical shaft 1
19 #103 left bush (upper sh;rt) g I " #1204 lower bush (D=17.5) 1
201 Y63-DOX6 iscrew 1/4x40x5 51 [t lower gear (vertical shaft) i 1
21 #102 collar (upper shaf 1 437 #125 right gear (vertical shaft) 1
22 i 1530B-22 iupper sheit 1 | [44F 1530B-44 irod (feed dog lifter) 1




C.Rocking needle, Lower & Hook shaft mechanism/#gEt ~ T#H ~ 1SS




C.Rocking needle, Lower & Hook shaft mechanism/#E&t - T il - HERHEE

NO. P/N DESCRIPTION QTY| [NO. P/N DESCRIPTION QTY
1 1530C-1 bush (rocking needle shaftt 1 30 1530C-30 ishaft (rocking needle) 1
2 1530C-2 shaft (rocking needle) 1 31§ Y43-SDOX4 iscrew 11/64x4 (341C-60) 7
3 Y43-SDOX6 :screw SM11/64-40X6 2 32 ¢ 1530C-32 iscrew 15/64-28 4
4 1530C-4  irocking needle stand 1 33 1530C-33 :nut 11/64-40x3.5 2
5 Y43-D8X6 iscrew 11/64-40x6 1 34 W4.5X8 washer W4.5x8 2
6 WEX10X1  iwasher W5*10*1 1 35 1530C-35 :iindicator (zig-zag width) 1
7 1530C-7 lower set pin 2 36 Y43-D7X7 iscrew 11/64-40x7 2
8 1530C-8 needle bar 1 37 1530C-37 iknurling screw 11/64-40 2
9 1530C-9 :guiding thread (needle bat 1 38 ¢ Y35-D7X7 iscrew 9/61-40x7 2
10 DPX17  :ineedle 1 39: 1312C-39 :oil box 1
11 { Y3144-D4X4.5 iscrew 1/8-44x4.5 1 40 1312C-40 | ibush (hook shaft) 1
121 1530C-12 ‘eccentric pin 1 41F 1312C-41  ihook shaft 1
13 1530C-13 :iforked rod 1 42 1530€-63 :igear (hook shaft) 1
14 | Y7128-LM11X4 |nut 9/32-28x4 1 43 1312C-43. :ihook i 1
15¢ 1530C-15 :shaft (sliding ingot) 1 44F 1312C-44  :bobbin 1
16 1530C-16 :slidingingot (forkedrod) : 1 | |45 1312C-45 :bohbin case 1
17 1530C-17 istand (forked rod) 1 46 | Y63-SDOX6 :screw (gear of lower shaft)] 2
18 | 1530C-18S bush (stand of forked rod) ! 1 | |47F 1530C-47 igear (iowar shaft) 1
19 1530C-19 ipointer (zig-zag width) 1 48F  #119 left bush (lower shaft) 1
201 Y59-DOX7 iscrew 15/64-28x7 1| 497 1570C-49 lower shaft 1
21 ¢ 1530C-21 iregular dial 4 | 150 Y59-00X5 . screw 15/64-28x5 2
22 i YA728-D14X8 iscrew 3/16-28x8 1| {517 w22 collar (lower shaft) 1
237 1530C-23 :spring (forked roc) 1| |'"54 1530C 52 iright bush (lower shaft) 1
24 Y59-DOX11 iscrew 15/64-28x1 1 | s3] 1s30cs3 (Ot 1

(right bush of lower shaft)

25 #263 screw 11/64-40x7 1 54 1530C-54 istopper 1
26 ¢ 1530C-26 icollar (rocking shaft) 1| |'s5 #160  :ispring 1
271 1530C-27 bush (rocking shaft) "2 | |'s6¢ 1530C-56 iretainer plate 1
28 1530C-28 ilowergear 1 57 i Y59-D8X10 :iscrew 15/64-28x10 1
291 1530C-29 ieccentric wheel 1 58 { 1312C-58 ilocating stand 1




D.Stitch pattern adjustment mechanism/4 B :B 21448




D.Stitch pattern adjustment mechanism/#% B i 21418

NO. P/N DESCRIPTION QTY | [NO. P/N DESCRIPTION QTY
1 1530D-1 shaft (forked rod) 1 14 1530D-14 iwasher 1
2 #152 shaft (stitch length rod) 1 15 i Y4728-D8X15 iscrew 3/16-28x15 5
3 Y59-D8X10 iscrew 15/64-28x10 5 16 i Y4728-D14X8 iscrew 3/16-28x7 5
4 1530D-4 rod (stitch length) 1 17 #167 stitch reverse lever 1
5 1312D-5 rocking bar (stitch length)i 1 18 #906 crank (stitch reverse) 1
6 i Y59-DOX11 iscrew 15/64-28x11 1 19 #171 screw 15/64-28x10 5
7 #158S bush (rocking bar) 1 20: Y43-D7X7 iscrew 11/64-40x7 2
8 #159 rocking bar 1 21 #174 plate (spring) 1
9 P20X4 rubber cap 1 22 640D-5 spring 1
10 #160 set spring 1 23 #169 shaft (stitch reverse) i
11 #162 set pin 1 24 OR-10X2 {0 shape ring v A

. sScrew H
12 i ORIN-14X2.5 :O shape ring 1 251 1530D-9 k icch lergth Migtment)
13§ 1530D-13 idial (stitch length) 1

ELower feed mechanism/ N7 18

NO. P/N DESCRIPTION QTY | -{NO. P/N DESCRIPTION QTY
1 1530E-1 eccentric shaft (feed bar) L 23 2126(}52 left craink (sub-shaft) 1
21 1312E2  icrank (feed bar) 1 | |2a1 i310g24 iM9NtbushD=175 1

(ciib-shaft)
3 1312E-3  ifeed bar 1 | [25F Y59-UOX11 screw 15/64-28x11 1
4 i Y3144-D5X6 iscrew 1/8-44x6 2 | | 267 1312626 i 20l 1

(feed dog lifter)
5 1312E-5 (1312 feed dog 1 | |27F 1530E-27 :hinge shaft 1
6 1312E-6  ifeed shaf 1 | |28% 1530€-28 iright crank (main shaft) 1
7 4222 right crank (fead shait) 1 | |29 #211 collar (main shaft) 1
8 ¢ YA3-DIX7 isciew 11/64-40x7 . 1 | 1'30% 640E-57  ileft crank (main shaft) 1
9 | Y43-D8X13 screw 11/64-40x13 4 | | 317 YT-M6X18 iscrew M6x10x18 1
10 1312E-10 :isub-shaft (feé'and'éd lifter) 1 32 2530G-28 iadjustment assembly (1)
117 1312611 iright crank (sub-shaft) 1 337 W6.5X13  :washer W65 2
121 11530E-12 ileft bush (feed shaft) 1 34F 2530G-30 isliding ingot (adjust assy)i 1
13: Y59-DOX5  :screw 15/64-28x5 5 35 2530G-29 :shaft (adjustment assy.) 1
147 1312E-14  icollar (sub-shaft) 2 36 E-4 C shape clip 1

151 "1312E-15  ileft bush D=18 (sub-shaft) 37 iY6324-LM10X5i nut SM1/4-24x5 1
16 YA3-DOX6 iscrew SM11/64-40x7 1 381 2312E-38 :2312feed dog 1
hinge shaft hinge shaft
L razo (crank of feed shaft) . a i (crank of feed shaft) 1
181 1530fxg in9nt bush D=21 2 | |40 Y63-SDOX6 iscrew SM1/4-40x6 2
(feed shaft)

left bush D=20 (main
19§ 1312E-19 ileft crank assy. (1) 41} 1S30E18 . Lo i 1
20 1312E-20 iscrew (sliding ingot) 1 42 : LT-M4X10 iscrew M4x10 1
21i 42D-1-3  isliding ingot 1 43 i Y4728-D8X15 iscrew SM3/16-28x15 2
22 i Y63-LM10X4 inut SM1/4-4x40




F.Presser foot mechanism/#8 #1448




F.Presser foot mechanism/# 11

NO. P/N DESCRIPTION QTY | [NO. P/N DESCRIPTION QTY
1 #184 screw (adjust pressure) 1 17 ¢ Y59-D8X10 iscrew 15/64-28x10 2
2 42C-4 nut (adjust pressure) 1 18 1126D-18 iplate (chain) 1
3 #187 spring 1 19 ¢ Y35-D7X7 iscrew 9/64-40x7 1

i
4F 1530F4 (9€Ingingot 1 | [20f LT-M4x10 iscrew M4-075x10 1
(pressure bar)
5 Y43-D7X7 iscrew 11/64-40x7 21 1530F-21 ispring
6 Y59-DOX7 iscrew 15/64-28x7 29 1530F-22 ipin
7} 1530F7 llever pressure foot lifter)t 1 | |23} 1530r23 1leftingot (ess@TRQE
knee controller)
8 1530F-8  ieccentric shaft 1 24 1530F-24 itention release plate 1
9 1530F-9 bar (pressrue foot) 1 25 1530F-25 itention release bar l
10 #202 lower bush 1 26 : 1530F-26S  :half-thread screw15/64-28 ¢ 1
11 1530F-11 {1312 pressure foot 1 27 ¢ Y35-LM6X3 :inut 9/64-40x3 1
half-thread 3/16-28x8.5
12 1530F-12 2 2 1530F-28  ithread gui 1
530 (341F-25) 8 530F-28 reall...?e.lde
iding ingot (2312 f
13| Y43-D9X7 iscrew 11/64-40x65 1 | [T, (TR Y O Bareti o
pressure foot)
14] 1530F:14 (9vdingbartkneecontoller ;o | WSO 553BR30  i232intemal pressirefoot 1
ofpressurefoot) ¢
15 1126D-15 ishaft (knee controller) = |31 1530A-24 thread tention assy. 1
16 1126D-16 iplate (knee controller) 1 32 Y59-10X7  screw 15/64-28x7 3
PS. 1530F-4 & 1530F-11 for TC-1312/1313/1314
2530F-29 & 2530F-30 for TC-2317/2313/2314
H.Multi-stitch mechanis /285 48
NO. P/N ] DESCRIPTION QTY NO. P/N DESCRIPTION QTY
_ :stand (wheel bar) .
1 1534H-1 1 2477 1
5 (1534C-1) 9 6 bearing
half-thread screw
2 LT-M6X12 :M6-1.0x12 2 1 1C- 1
). O .o 0r 9 ivao75e
half-thread screw half-thread screw
4H- #188-
3 1534H-5 SMI3/16-32 2 11 188-1 SM3/16-28 1
4 :Y4732-LM8X4 inut SM3/16-32 3 12 1530D-21 :ispring 1
5 1534H-2  iwheel bar (1530C-2) 1 13 1530F-22 ipin 1
6 1534H-13 iconnection bar 1 14 1533H-11 ieccentric cam for 3 stitch 1
7 1534H-3 rod (rocking needle) 1 15 1534H-12 ieccentric cam for 4 stitch I
half-thread screw
#
8 203 SM3/16-32 1
PS. 1533H-11 for 3 stitch

1534H-12 for 4 stitch

wd P




G.Upper feed mechanism/ %148




G.Upper feed mechanism/ 3= #42

NO. P/N DESCRIPTION QTY | [NO. P/N DESCRIPTION QTY
1 LM-M5X6 iscrew M5x6 2 | |30! 2530630 ishdingingot 1
(adjustable screw)
2 Y43-DOX6 iscrew 11/64-40x6 4 31 E-4 C shape clip 1
3 2530G-3 bush (shaft of foot lifter) 2 32 2530G-32 iwasher 2
4 | 2530G-4 ishaft (foot lifter) 1 331 Y59-DOX7 iscrew 15/64-28x7 1
5 LT-M6X20 iscrew M6x20 2 34 2530G-34  iscrew 1/4-40x16 2
6 2530G-6 adjustjable crank 1 30} 2530G-35 guicliing shaft . 1
(foot lifter) (variable feed crank)
71 42A-12  iscrew SM9/64-40x6 2 | |36 oca0e63 (YRS FEREIG 1
(external.presser foot)
8 2530G-8 rod (eccentric wheel) 1 37 i YA4728-D12X7 iscrew 3/16-28x7 1
9 8X12X8  ineedle bearing 6 387 WA45X10  iwasher L
10: 2530G-10 :iscrew M6 1 39F 2530G-39 :presserplate (externalfoot) 1
111 24%28X13  ineedie bearing 1 40F 2530G-40 ifeeding rod (external foot)] 1
12¢ 2530G-12 :eccentric (foot lifter) 1 41¢ Y35-D6X6 iscrew 9/64-40x6 2
137 Y63-DOX6 iscrew 1/4-40x6 2 42°F 2530G-42 istand (feeding rod) 1
14 | M6-LM10X4 inut M6 1 | {431 V35-D7X7  screw 9/64-40x8 1
15¢ 2530G-15 iplate (eccentric wheel) 1 44 : 2530G-44 iexternal presser foot 1
16 2530G-16 irod (external foot) - 45 "2530G-45 plate (external foot) 1
17| 2530G-17 isliding ingot 1] 467 610E-46  ‘right bush (external shaft) i 1
18 2530G-18 iscrew 3/16-28x7 L1 | 1471 Y63-LIV10X5 | nut 1/4-40x5 2
19: 2530G-19 ;crank (external foot lifter) : | *i  2530G 48 iright rocking crank 1
20 2530G-20 irod (external f00'1" "ifter) 1 |4: " 25306 49 rod (rocking crank) 1
21 2530G-21 iscrew 1/4-40x6 37| 501 G40E-43  iexternal shaft 1
221 2530G-22 guidingplal 1 | |s1i 2530651 (Stend 1
(bar of foot liftar) (external presser foot)
231 YA3-D9X7 isciew 11/64-40x7 21 52 #263 screw 11/64-40x7 2
241 25306:24left bush ©AGR@kshat) | 1 | |531 2530G53 (clustable scarew 1
(external presser foot)
25 640F 57  :Left rocking crank 1 54 1Y7128-LM11X4:inut 9/32-28 1
261 W65X13 W65 washer 1 | |ssi 2530655 P9 1
(external presser foot)
i sub-shaft
27 1Y6324-LM10X5:nut 1/4-24x5 1 56 i 2530G-56 1
(external presser foot)
%, 250 " vle screw 1) | |57¢ 2530G-62 ispring stand 1
(external foot)
29 2530G-29 ishaft (adjustable screw) 1 58 Y35-D7X7 iscrew 9/64-40x7 2
59 i Y43-D7X12 iscrew SM11/64-40X12 2

~]1 2~




J.Lubrication mechanism/{i;iidiE

_—

L
il

Ly -

K.Accessory/ER {4

WA

pr—

s




J Lubrication mechanism/#Hi#iE

NO. P/N DESCRIPTION QTY | [NO. P/N DESCRIPTION QY
1 1530J-1 oil pump assy. 1 6 Y43-D7X7 iscrew 11/64-40x7 1
2 1530J-2 screw 11/32-28x5 1 7 1530J-7 aluminum oil tube 1
3 1530J-3 screw 11/32-28x5 3 8 1530J-8 plastic oil tube 1
4 Y43-D8X13 iscrew 11/64-40x13 1 9 oil cotton 1
5 1530J-5 spring (oil spring) 1 10 ¢ 1530J-100 icotton spring 1

K.Accessory/Bit

NO. P/N DESCRIPTION QTY | [NO. P/N DESCRIPTION QTY
1 1530K-1 oil tank 1 11 1530K DPX5.needle 4
2 1530K-2  ibobbin 3 12 1531K taping screw 4
3 1530K-3 oiler assy. 1 13 1532K nut 1
4 7 1530K-4  ithread winder 1 14 chain V-
5 1530K-5  ithread stand assy. 1 15 S shape hook 2
6 1530K-6 hexagonal wrench (2mm) 1 16 M6X1.0 screw 4
7 i 1530K-7 :hexagonal wrench 5mm) i 1 17F M6X10  inut 4
8 1530K-8  iscrew driver-large 1 18 W6X12 washer 4
9 1530K-9 screw driver-medium 1 19 1530!(-11 srr* (belt cover assy.) 7
10! 1530K-10 :screw driver-small 1 | [207F 1530¢-12  ibelt cover assembly 1

~14~




